
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

BANANA SHIRE COUNCIL 

THEODORE SEWAGE TREATMENT  
 

AND EFFLUENT DISPOSAL  
 

PLANNING REPORT 
 

R E P O R T 

 
 
September 2008 
Job No.7612/01 



 
  
 
 

  
Page i 

TABLE OF CONTENTS 
 

1.0  INTRODUCTION.................................................................................................................. 1 

1.1  Wastewater Treatment in Theodore ............................................................... 1 
1.2  History of the Treatment Plant ........................................................................ 1 
1.3  Objective of this Report .................................................................................. 1 
[...]
implement an effluent disposal strategy which includes a Recycled Water Management 
Plan for irrigation detailing the following; 
 

 Soil capability and assimilative capacity 
 Depth of groundwater and effect effluent is having on groundwater  
 Nutrient loading and nutrient harvesting 
 Sustainability of irrigation practices 
 Alternatives to current practices. 

 
The appropriate quality of water used for recycling will depend on the intended end use, 
site characteristics, and risk factors.   
 
The ‘Queensland Water Recycling Guidelines’, herein referred to as the Guidelines detail 
the quality of recycled water required for various uses. 
  
Currently the effluent is predominantly being used by the Apex Club for irrigating the 
balance of the STP land adjacent to the treatment plant site.  The land is approximately 
11.0 hectares and is used to grow sorghum, cotton or similar crops under a lease 
agreement between the Council and the Apex Club.  There was, at the time the lease 
agreement was entered into, no consideration given to the long term sustainability of the 
nutrient loading onto the land and the effect on the surrounding environment.   
 
A sustainability assessment is considered necessary and an evaluation of other potential 
uses for the effluent  
 
Treated effluent is considered a valuable resource and when effectively managed can be 
applied to land and be beneficial to the surrounding environment.  Suggested 
applications for the Theodore STP treated effluent include; 
 

 Apex Club’s irrigation area (Sorghum) 11.0Ha – currently supplied with effluent 
for irrigation.  (Shown in Appendix B) 

 Alternative irrigation sites on neighbouring properties, many of which are 
irrigation lots. A neighbouring property (Edwards farm approximately 30Ha 
available area negotiable is one option). 

 Irrigation of the neighbouring lot of 11 ha that Council is in the process of 
acquiring.  

 Supplying effluent to irrigate areas of public land spaces, such as parks, road 
landscaping or sports and school play grounds. 

 Proposed new truck washdown bay. 

 Supply to a treated effluent standpipe for other uses (dust suppression, drilling 
operations, other industrial uses, etc) 

 
The Guidelines provide different classifications for the various applications of recycled 
water.  These are described in Table 5.2.  
 



 
  
 
 

Banana Shire Council Theodore Sewage Treatment Planning Report September 2008 
M:\7612-01\Theodore\Report\Theodore-STP Review & Planning Report-modified v6.doc 

Table 5.1:  Classification of recycled water for use in Queensland 

Class  
E. coli 

(cfu/100m) 
median 

BOD5 
(mg/L) 
median 

Turbidity 
(NTU) 
95%ile 
(max.) 

SS 
(mg/L) 
median 

TDS, mg/L or  
EC, µS/cm 

Median 
TDS / EC 

pH 

A+ <1   <2 (5) - 1000/1600 6-8.5 

A <10  20 <2 (5) 5 1000/1600 6-8.5 

B <100  20 - 30 1000/1600 6-8.5 

C <1000  20 - 30 1000/1600 6-8.5 

D <10,000  - - - 1000/1600 6-8.5 
Note: For more detail on the criteria of each class of water and recommended end uses, please 

refer to the ‘Queensland Water Recycling Guidelines’ , December 2005.’ 
 
For the applications suited to Theodore’s proposed effluent reuse schemes the following 
guidelines are applicable,  
 
Pasture Irrigation, stock watering, and agricultural wash down 
 

 Where there is no assurance of effective control over the timing of public access 
to any area irrigated with recycled water, and above-ground irrigation delivery 
systems are used, only Class A recycled water should be used.  Where sub 
surface irrigation is used, Class C recycled water may be used with uncontrolled 
access.  Drip irrigation may not lead to ponding of the water.  

 
 Class C recycled water could also be used for spray irrigation in areas where 

public access can be prevented during irrigation and for long enough after 
irrigation wetted surface has dried, or be used for subsurface irrigation.  

 
 Class B recycled water can be used for irrigation of pasture and fodder for dairy 

animals where there is no withholding period between irrigation and feeding; 
 

 Class C recycled water can be used for irrigation of pasture and fodder for dairy 
animals where there is a 5 day with holding period; 

 
 Recycled water for stock drinking water should meet the requirements for Class 

B, with the exception that stock should not be exposed to recycled water that 
contains Helminth (tapeworm) eggs; 

   
 Recycled water for non food crops such as silviculture, cotton, turf production 

and nurseries should be of at least Class D quality; and 
 

 Vehicle washdown and standpipe supply should be considered as unrestricted 
access and should be Class A+  

 
These guidelines are primarily aimed at ensuring public safety.  The EPA also requires 
long term environmental sustainability to be assessed and shown that the application of 
the effluent for the various uses is not detrimental to the environment in the long term.    
 
Currently the EPA’s accepted method to assess the irrigation application rate, and 
sustainability of recycled water applications is by using an effluent irrigation modelling 
program developed by the Department of Natural Resources and Water (DNRW) called 
MEDLI (Model for Effluent Disposal Using Land Irrigation).   
 
 



 
  
 
 

Banana Shire Council Theodore Sewage Treatment Planning Report September 2008 
M:\7612-01\Theodore\Report\Theodore-STP Review & Planning Report-modified v6.doc 

5.2 Current Treated Wastewater Quality 
 
The final point of discharge is from the effluent storage pond, Samples were taken from 
these ponds and analytical results are shown in Table 5.1. 
 

Table5.2:  Quality of treated wastewater exiting the effluent storage pond 

Parameter Units 08/03/05 19/04/05 04/05/05 14/06/05 Average 
Concentration

Total Suspended 
Solids  mg/L 6 32 60 34 33 

BOD mg/L 13 7 14 14 12 
pH - 7.1 7.8 7.2 7.7 7.5 
Ammonia as N mg/L  2.4 3.1 9.7 5.1 
Nitrate as N mg/L  0.18 0.62 0.36 0.4* 
Total Nitrogen as N mg/L 18 91 9.2 15 14 
Elements 
(Phosphorous) mg/L 6.9 5.3 6.2 7.4 6.5 

Total Dissolved 
Solids mg/L 384 420 480 540 456 

Note:  The highlighted figure is believed to be an analytical or information transfer error, therefore not 
considered to be true and accurate. 

 
* Average excluding unusual highlighted result. 
 
It is evident that the treatment process is generally effective in treating the effluent to 
meet acceptable BOD concentration with some overall nitrogen removal and limited 
phosphorous removal.  The suspended solids concentrations are higher than would be 
expected from an efficiently operating system.   
 
With suspended solids at these higher levels, irrigation targeted disinfection will be 
difficult to achieve.  Accordingly the treated effluent from Theodore STP does not meet 
the water quality for the irrigation and reuse schemes and upgrading of the existed plant 
is required to achieve the irrigation water quality.   
 



 
  
 
 

Banana Shire Council Theodore Sewage Treatment Planning Report September 2008 
M:\7612-01\Theodore\Report\Theodore-STP Review & Planning Report-modified v6.doc 

6.0 EXISTING SEWAGE TREATMENT PLANT 
 

The sewage treatment plant at Theodore is typical of plants built in the late 60’s early 
70’s, based on primary sedimentation, biological treatment by trickling filters and 
discharge to local waterway.  These types of plants were designed to typically produce a 
secondary treated effluent quality of 20mg/L BOD/ 30mg/L Suspended Solids, with no 
nutrient removal, although some nitrification may occur in the trickling filter under low-
load conditions and ammonia volatilisation may occur in the storage ponds.  
 
The process system at Theodore consists of the following units;  
 

 Raked screen 

 Imhoff tank (combined Primary Sedimentation and Sludge Digester)  

 Trickling filter; 

 Humus Tank (Secondary Clarifier); 

 Disinfection contact tank. 

 Effluent Lagoon  

 Effluent irrigation 
 

6.1 Imhoff Tank 

6.1.1 General Consideration 
 
The Imhoff tank performs two functions in a single tank.  It acts as: 
 

 A primary sedimentation tank, and  
 An anaerobic sludge digester.   

 
Settleable solids in the raw sewage settle as a sludge into the conical hopper bottom of 
the tank where it anaerobically digests and is regularly withdrawn and transferred to the 
sludge drying beds.  The clarified wastewater flows over a weir to the trickling filters for 
further treatment.  
 
There is only a manually raked coarse screen at Theodore; the QLD Guidelines for 
Planning & Design of Sewerage Schemes, recommend that screening and grit removal 
should always precede an Imhoff Tank, therefore, the solid loading to the Imhoff Tank is 
higher than desirable with considerable coarse inorganic materials such as paper, grit 
etc passing into the tank.   
 
The physical design of an Imhoff Tank is based on the surface loading rate, retention 
time, digestion chamber volume and floor slope of hopper bottom.  The surface loading 
rate is given in terms of cubic metres of flow per square meter of surface area per unit of 
time, usually per day.   
 
Typical design parameters for an Imhoff tank are shown in Table 6.1, taken from the 
QLD Guidelines for Planning & Design of Sewerage Schemes, design criteria. It should 
be noted that these criteria relate to the individual compartments of the tank ie 
sedimentation compartment or digestion compartment not to the tank as a whole 

 



 
  
 
 

Banana Shire Council Theodore Sewage Treatment Planning Report September 2008 
M:\7612-01\Theodore\Report\Theodore-STP Review & Planning Report-modified v6.doc 

Table 6.1:  Imhoff Tank Design Values 

Item Units Criteria 

Surface loading rate at 3ADWF m3/m2/d <25 

Retention time  hrs >2.0 

Anaerobic Digester volume for 
primary and secondary sludge  m3/EP 0.15 

Suspended solids removal rate %  40 – 70 

BOD removal %  20 – 50 

 
The surface loading rate for optimal operation is given in literature as 25m3/m2/day, 
(Water Resources Commissions Department of Primary Industries, QLD Guidelines for 
Planning & Design of Sewerage Schemes, September 1992).  This rate is designed to 
achieve a removal efficiency of 30% for BOD and 60% for suspended solids.  
 
For normal primary sedimentation tanks if the retention time is too long the content of the 
tank, especially the settled sludge, can become anaerobic and generate unpleasant 
odours and if the retention time is too short the tank will be inefficient and the suspended 
solids and BOD removal efficiency will be reduced.  The same can be said about the 
Imhoff tank, however anaerobic digestion is encouraged.  The internal baffles prevent 
the rising sludge from entering the clarified central effluent zone, encouraging the biogas 
bubbles through to the side zones.  In theory this should not cause solids to pass 
through to the clarified effluent, but be collected through a scum collection system.   
 

6.1.2 Assessment of Imhoff Tank 
Theodore’s raw sewage is pumped via a rising main from the town directly into the 
Imhoff tank. The Imhoff tank is an elevated structure with the top of the tank some 3.3 m 
above ground level. 
 
Due to fluctuations in raw sewage flow, the surface loading rate varies throughout the 
day.  These flow fluctuations have the potential to significantly reduce the efficiency of 
the process units.   
 
The Theodore STP plant is not designed to receive significant recycle streams, the 
recycle flows entering the Imhoff tank include; 
 

 Subnatant draw off from the drying beds  
 Humus sludge return from the humus tank  
 Effluent sprays from the chlorine contact tank (used to control the scum layer) 

  
Table 6.2 provides design detail of the current Imhoff tank and Table 6.3 provides detail 
on current and expected future performance. 
 



 
  
 
 

Banana Shire Council Theodore Sewage Treatment Planning Report September 2008 
M:\7612-01\Theodore\Report\Theodore-STP Review & Planning Report-modified v6.doc 

Table 6.2:  Theodore STP Imhoff Tank 

Item Units Value 

Length m 7.01 

Width  m 5.79 

Surface Area (Total) m2 40.6 

Surface Area (Sedimentation) m2 21.4 

Side wall depth (Sedimentation) m 1.50 

Approximate volume (Total) m3 230 

Approximate volume (Sedimentation) m3 164 

Approximate Volume (Sludge Digestion) m3 66 

 
Table 6.3:  Theodore Imhoff Tank current and future operation 

for Year 2005 and 2025. 
 

Item Units 
Year 2005 Year 2025 

ADWF 3ADWF ADWF 3ADWF 

Flow rate m3/d 183 553 203 609 

Surface loading rate (Hydraulic) m3/m2/d 8.6 25.8 9.5 28.5 

Hydraulic Retention time hrs 21 7 19 6 

Digestion Volume m3/EP 0.09 - 0.08 - 

 
The surface loading rate is relatively low with a high retention time.  This retention time 
allows for significant sludge removal to the anaerobic digestion chamber, and therefore 
as is revealed by the low BOD concentration of the tank effluent, reduces the BOD 
loading to downstream processes.   The suspended solids concentration is also lower 
than otherwise would be expected.   The volume of the digestion compartment is lower 
than the recommended Guidelines value of 0.15 m3/EP which will increase the required 
rate of sludge removal with consequent reduction in the stability of the sludge 
 

 
Figure 6-1:  Surface of Imhoff tank at Theodore STP 



 
  
 
 

Banana Shire Council Theodore Sewage Treatment Planning Report September 2008 
M:\7612-01\Theodore\Report\Theodore-STP Review & Planning Report-modified v6.doc 

Effluent sprays have been set up over the Imhoff Tank to reduce scum formation. 
 
Visual assessment of the Imhoff tank indicates that the general structure of the tank may 
be in a poor condition.  The concrete surface in general is in good condition however 
there are a number of cracks and flaws most noticeably in the supporting legs with the 
potential to lead to a structural failure of the tank.   

 
 

Figure 6-2: Cracks in supporting legs of Imhoff Tank 

Overall, while the use of an Imhoff Tank is dated technology, it is at Theodore currently 
reliable as a treatment unit in the process train.  Structurally the tank, due to the 
appearance of cracks, appears to be in a poor condition and the structural integrity 
should be investigated further.  
 

6.2 Trickling Filter 

6.2.1 General Considerations 
The trickling filter is the major treatment unit in the purification process.  The trickling 
filter treats the soluble organic matter in the clarified wastewater from the Imhoff tank.  
The clarified wastewater is distributed evenly over the filter surface through the rotating 
distributor arms and flows down through the rock media of the filter.  A biological slime 
containing bacteria and protozoa grows on the media and as the wastewater passes 
over the slime the bacteria purifies the wastewater by converting the organic material 
into harmless compounds – mainly carbon dioxide and water. 
 
The trickling filter in the application at Theodore STP is not designed to perform 
significant nitrification - that is convert ammonia in the sewage to nitrate.  However some 
nitrification could occur if the filter has a light organic loading resulting in subsequent 
reduction in ammonia concentration in the wastewater. 
 
All tricking filters produce a fine sludge (or humus sludge) that is washed from the filter in 
the effluent.  The sludge comprises the algal slime, bodies of the protozoa, worms and 
insects that inhabit the eco-system within the filter.  Effluent from the base of the filter is 
collected and directed to the secondary clarifier (humus tanks), where the humus solids 
are allowed to settle out.  The clarified effluent is directed to effluent disposal or some 
tertiary treatment.   
 



 
  
 
 

Banana Shire Council Theodore Sewage Treatment Planning Report September 2008 
M:\7612-01\Theodore\Report\Theodore-STP Review & Planning Report-modified v6.doc 

The design parameters for a trickling filter of this type at Theodore is provided in Table 